



CERTIFICATE OF TEST

DESTRUCTION TEST

Test Certificate Number: LB19198

Date of Test: 20.07.17

Order Number: DJ 19.7.17

Our Reference: 156916

Distinguishing Number or Markings	Description of Items	Number of Items Tested	Breaking Force Applied	Assembly Failure Description
N/A	10kN Fused Stainless Steel Jaw/Jaw Swivel	1	30.4kN	Broke fuse
N/A	18kN Fused Stainless Steel Jaw/Jaw Swivel	1	70.4kN	Broke fuse
N/A	35kN Fused Stainless Steel Jaw/Jaw Swivel	1	105.4kN	Broke fuse

We hereby certify that the articles described above have been proof loaded and thereafter an examination of each article was carried out by a competent person.

Comments:

Testing Officer: Geoff Pettett

Test Specification: Destruction Test

Customer Name and Address:

**All Trades Manufacturing Pty Ltd
Unit 11/5 Hudson Ave
CASTLE HILL NSW 2154**

Signature of Testing Officer
AUTHORISED REPRESENTATIVE

THIS DOCUMENT MUST NOT BE REPRODUCED EXCEPT IN FULL